





I ' I R HAEEA RO EESE ST
Taiwan Textile Research Institute

TEST REPORT TUCHENG

Date: AU928,2020 Date of Receipt JU|31,2020
Report N -.:Mﬁhl.mi.lﬁii Page ( ]|'-.i-.'1"|":'.t_f:-:-(.Pl/z) Ref, No.: NIL
Bsu!Cfbvuz!Hspvq!Dpnqboz!Mjnjufe)ILZ_S%* Mask
- tem:

Report Title

Voju!3416-!Bqfd!Qmb{b-!5:!Ipj!Zvfo!Spbe-!Lxvo!Upoh-ILpxmppo

Address

S N A R e S R RS A T T R ¥ R
%adddaadaddadasdaaaasssasasasaaamaagaaaaluftulsftyvmutaaaaaaal%aasaaaaasaasaaaanraa
%oUftualJufintaadbaaasaasaaasaaaazssf+rrdtrsd sttt teUftuaNfuipetadada!%aa
%oaddahaaaaaaaaaaasaaaaaaam!Qsfttvsf;!191!nnlhéa% !Qsfttvsf;!231!nnlh!% aadaédaaaaaaadaak a
74 e i s e e e e e s e s e e e e e o e i e s e s e s s i s e e s e e o i e i e e e e o e i s e o A - -

% Tzouifujd!Cmppe!Qfofusbujpodadaal!%2aaaa!%aal!Opof!Tffoaaa%aa!'Opof!Tffoaaa%DOT!258¢
%a88a888a8848888883aZ Tt FFFF "+ FF+f+++-848488844844444a%44
%adaaadaaaadaadasadasadayldaaaal'mwaalOpof!Tffoada%aalOpof!Tffoadad%DOT!25887!/U5149.311.
%adaadaassaasaaqaaZzr ittt +f+++-684848a8888a448a% a4
%adaaadaadaaddaadasaaydaadaal'mwaalOpof!Tffoada% aalOpof!Tffoadad%aaadaaaaaaaaraa
%adaadaaasaassaadaaZzt ittt +f++r-684848a8a88a848a%aa

% 88884884848448844884%54444!'%aa!0pof!Tffoaédd%aad!Opof!Tffoddad%adadaddaadadadanaa
%a884888a88848888888aZ T+t FFFFFFEE7FTFFFFE+++-8484888844484a%4a4

% 88884884848448844844%68484a!%aa!0Opof!Tffoddad%aadl!Opof!Tffoddad%adadddaadadadanaa
%aa88488888848888888aZ Tt FFFF T F+f+++-8448884844484a%4a4
%adadaadadaddaadsdasadayraadaaal'mwaalOpof!Tffoada% aalOpof!Tffoadad%aaadaaaaaaaasaa
%adaadaaasaassaqaaZzt ittt +f+++-684848a888a848a% a4
%adadaadadaddaadadasaday8aaaal'wwaalOpof!Tffoada% aalOpof!Tffoadad%aadaadaaaaaaaaraa
%adaadaaasaassadaaZztiirsr ittt +f+++-684848a8a88a848a%a4

% 88884888488448884884%98444a!'%aa!0Opof!lTffoddad%aad!Opof!Tffoddad%adadaddaadadadanaa
%a884888a888484888888aZt T+ FtFFFFFEE T+ +F+++-84848884844844a%4a4

% 8888888488488 %:a84848!'%aa!l0Opof!lTffodédad%ad!lOpof!Tffodda%aadadaaaadaaadaadmaa
%a8848888884848888888ZtFFtF Frtf i+ FTEFE+++++-84848888488444a%4a4
%ééééééééééééééééé%ﬂlAééé%oéé!Ofof!Tffoééé%oéé!Opof!Tffoééé%oéééééééééééé%oéé
%adaadaasaaassagaaZztittrs ittt +f++rr-68488888a888a%aa
%oéééééééééaéééaééé%ozzAééé%oéé!OfOf!TffOééé%oéé!OpOf!TffOéAé%oéééaéééééééé%oéé
%adaadaadsaa88a88azt it +34+++++-6848488888488a%4a4a

% 8d8adadadadadaaaadaadaye 3”ééé%oéé!Ofof!Tffoééé%oéé!Opof!Tf oddawadadaaaadaasdansaa
éoééééééééééééééééégizif.i.ij’};«t«tﬂ;‘g i?,i'T"fifi%%%?;iiilio'ééfﬁﬁéééﬁﬁﬁ/ﬁé%ﬂé AAAAAAAA % A4
o888 88888888888a8a% a4a4a%aa'Opof! 0dada%aa! of! odédamadaadaaaadaasansaa
gEiiiiiiiiiiiiiiii_i“i_i’i’i’,i“iliiiiiii‘ii“ii,ﬂ;iiiiiii“.giiiiiiiiiii;éé AAAAAAAAAAAAAAA
aopuf;iThnamtleiraisioujpoli!h)vigerEuit L dimaho u SRR dbilobdiiBaelasssaaaaaaaaasaass
a

o
g’ .
o

Q aa?a?aqa?a?aa?aa]}aaaaaellgalaa_afal f aalaafaaaaaaala}aaaaa?aaa}aq??a?aa_ " . .
uf; Ul tul! suljtlutfluftulsftv thittyfelczluitluftujonh!ljotujuvu

a,faczjuhlj‘l%élotﬁlgé{s:lj LA!Ilbmm.AquJeAmLL{sd of[uLfl.mﬁ‘lhé1Jémtldlzppjg!mlfl.f'qs;!)l
ddddadaddddadadddadaddadadadddadadddddadadddddadddddaddaddadaddadadaadaaadadadaaad

dddddddddddddddddddddddddddddddddddadddddddddddddadddddadadaaaaaaa

Mote: 1.This re port 18 only responsible for the submitted Authorized by president of & [LG - L““ hu
mple(a), which will be kept for one month period. l'atwan Textile Research Institute
[Mrectar,
2. This report nnot be reproduced i any way, except 1n Department of Testing and
Cartification

o, The test repoat shonld not bhe vused for public advertisement al - 2. 29470821 ext. 7107, T110




